Panasonic

Test Report

An air conditioner equipped with nanoe™ X inhibits adhered
cedar pollen allergens by 97% in 8 hours

Test outline

(1) Testing organisation: Panasonic Product Analysis Center
(2)Test subject: Adhered cedar pollen allergens

(3)Test volume: Approx. 23m? laboratory (3.64x2.73x2.4m)
(4)Test result: Inhibited 97% in 8 hours

(5)Report No.: 4AA33-151001-F01

Test ambient Test result
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